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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 6985MHz
Channel: 207
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Plot 7-1335. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
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Channel: 207

PASS ekl RBW: 1 MHz  peak: 7127.70 MHz, 78.60 dBuV/m
bedk Offset: 1814 SWT: 1.0ms _ Avg: 7131.30 MHz, 65.45 dByV/m

140

120 A

100 A

80 1

Field Strength (dBuV/m)

M,

60

6900 6945 6990 7035 7080 7125 7170 7215 7260 7305 7350
Frequency (MHz)

Plot 7-1336. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.14 Antenna 2a Radiated Band Edge Measurements (20MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
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Plot 7-1337. Antenna 2a Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1
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Plot 7-1338. Antenna 2a Radiated Lower Band Edge (Peak/Average — UNII Band 5)
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Worst Case Mode:
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters
Operating Frequency:

Channel:
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Plot 7-1339. Antenna 2a Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode:
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
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Plot 7-1340. Antenna 2a Radiated Upper Band Edge (Peak/Average — UNII Band 8)

FCC ID: BCGA2837 MEASUREMENT REPORT Approved by:
IC: 579C-A2837 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2311270068-24-R2.BCG

11/28/2023 - 04/04/2024 | Tablet Device

Page 453 of 510

V 10.50.40 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Worst Case Mode:
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Plot 7-1341. Antenna 2a Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Plot 7-1342. Antenna 2a Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
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Plot 7-1343. Antenna 2a Radiated Upper Band Edge

(Peak — UNII Band 8)
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Plot 7-1344. Antenna 2a Radiated Upper Band Edge

(Average — UNIl Band 8)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters
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Plot 7-1345. Antenna 2a Radiated Upper Band Edge

(Peak — UNII Band 8)

Plot 7-1346. Antenna 2a Radiated Upper Band Edge

(Average — UNIl Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps

Distance of Measurements:
Operating Frequency:

Channel:

3 Meters

7115MHz

233

Trace: MaxHold RBW: 100 kHz Trace: Average RBW: 100 kHz
PASS opetector: pk VBW: 300 kHz Channel Power PASS oDetector:RMS  vBW: 300 kHz Channel Power
Offset: 16.9dB SWT: 1.0ms 73.11 dBuV/m Offset: 16.9dB SWT: 1.0ms 65.11 dBuV/m
140 120
E 120 E 100 |
£ £ 100
=3 =3
[sa] [sa]
z z
100 A
E: E:
g g
@ 80 @
3 T 60 T e
= T = M
60 W«W e
40
7124.5 7124.7 7124.9 7125.1 7125.3 7125.5 7125.7 7125.9 7126.1 7126.3 7126.5

Frequency (MHz)

7124.5 71247 7124.9 7125.1 7125.3 71255 7125.7 7125.9 7126.1 7126.3 7126.5
Frequency (MHz)

Plot 7-1347. Antenna 2a Radiated Upper Band Edge Plot 7-1348. Antenna 2a Radiated Upper Band Edge
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Plot 7-1349. Antenna 2a Radiated Lower Band Edge (Peak/Average — UNII Band 5)
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Plot 7-1350. Antenna 2a Radiated Lower Band Edge (Peak/Average — UNII Band 5)
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Worst Case Mode:
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Plot 7-1351. Antenna 2a Radiated Lower Band Edge (Peak/Average — UNII Band 5)
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Plot 7-1352. Antenna 2a Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
PASS ekl RBW: 1 MHz  peak: 7129.05 MHz, 75.68 dBuV/m
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Plot 7-1353. Antenna 2a Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Transfer Rate: MCS11
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Plot 7-1354. Antenna 2a Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
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Plot 7-1355. Antenna 2a Radiated Upper Band Edge
(Peak — UNII Band 8)

Worst Case Mode: 802.11ax
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Plot 7-1357. Antenna 2a Radiated Upper Band Edge
(Peak — UNII Band 8)
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Plot 7-1356. Antenna 2a Radiated Upper Band Edge
(Average — UNIl Band 8)
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Plot 7-1358. Antenna 2a Radiated Upper Band Edge
(Average — UNIl Band 8)
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Worst Case Mode:

Worst Case Transfer Rate:
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Plot 7-1359. Antenna 2a Radiated Upper Band Edge
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Plot 7-1360. Antenna 2a Radiated Upper Band Edge

(Average — UNIl Band 8)
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7.7.15 Antenna 2a Radiated Band Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCSO0
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Plot 7-1361. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Worst Case Transfer Rate: MCS4
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Plot 7-1362. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNIlI Band 5)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
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Plot 7-1363. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Plot 7-1364. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNII Band 8)

FCC ID: BCGA2837 MEASUREMENT REPORT Approved by:
IC: 579C-A2837 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 463 of 510
1C2311270068-24-R2.BCG 11/28/2023 - 04/04/2024 | Tablet Device

V 10.50.40 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

802.11ax
MCS4
3 Meters
7085MHz
227
PASS g RBW: 1MHZ  peak: 7125.45 MHz, 78.70 dBuV/m
PUSi Offeer: 16,608 SWT: 1.0ms _Avg: 7125.90 MHz, 63.97 dBuV/m
140
120 A
100 A
80 1
60 Mw«—law
40_ T T T T T T T T T
6900 6945 6990 7035 7080 7125 7170 7215 7260 7305 7350

Frequency (MHz)

Plot 7-1365. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Plot 7-1366. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.16 Antenna 2a Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters

Operating Frequency: 5985MHz
Channel: 7
PASS peakfrace” \F}EW; % mgg Peak: 5925.00 MHz, 77.84 dBuV/m
Peak Offeet- 16.1d8 SWT: 1.0ms _ Avg: 5922.30 MHz, 65.33 dBuV/m
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Plot 7-1367. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
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Plot 7-1368. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNIlI Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7
PASS PeakTrace” \F}EW; ; mg; Peak: 5924.10 MHz, 78.94 dBuV/m
Peak Offeet: 16.1dB SWT: 1.0ms _ Avg: 5923.20 MHz, 65.18 dBpV/m
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Plot 7-1369. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Plot 7-1370. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Plot 7-1371. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Plot 7-1372. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNII Band 8)

FCC ID: BCGA2837 MEASUREMENT REPORT Approved by:
IC: 579C-A2837 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 467 of 510
1C2311270068-24-R2.BCG 11/28/2023 - 04/04/2024 | Tablet Device

V 10.50.40 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

7.7.17 Antenna 2a Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters

Operating Frequency: 6025MHz
Channel: 15
PASS ekl RBW: 1 MHz  peak: 5916.90 MHz, 76.94 dBuV/m
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140 A
T 120 4
>
=]
[a]
Z 100 1
<
2
2 80 -
(V]
e ) M
i M
" 60
40

5700 5745 5790 5835 5880 5925 5970 6015 6060 6105 6150
Frequency (MHz)

Plot 7-1373. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
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Plot 7-1374. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNIlI Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15
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Plot 7-1375. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
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Plot 7-1376. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

802.11ax
MCS4
3 Meters
6985MHz
207
PASS ekl RBW: 1 MHz  peak: 7128.15 MHz, 76.50 dBuV/m
bedk Offset: 16.0dp SWT: 1.0ms _ Avg: 7127.25 MHz, 65.24 dByv/m
140 A
120 A
100 A
80
60 - TN NI
40 7 T T T T T T T T T
6900 6945 6990 7035 7080 7125 7170 7215 7260 7305 7350

Frequency (MHz)

Plot 7-1377. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Plot 7-1378. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.18 SDM Primary Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]
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Plot 7-1379. SDM Primary Radiated Lower Band Edge (Peak/Average — UNII Band 5)
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Plot 7-1380. SDM Primary Radiated Lower Band Edge (Peak/Average — UNII Band 5)
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Worst Case Mode:
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Plot 7-1381. SDM Primary Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

802.11ax
MCSO0

3 Meters

7095MHz
229

PASS

Peak Trace RBW: 1 MHz
Avg. Offset: 18.3d8 YBW: 3 MHz
Pc\elgk orfss?et: 18.1dB SWT: 1.0ms

Peak: 7125.00 MHz, 75.28 dBuV/m
Avg: 7125.00 MHz, 63.15 dBuV/m

140 +
120 +
100 -
80 A !\\
60 - W
6900 69I45 69I90 7OI35 7()'80 71I25 71I70 72I15 72I60 73I05 7350

Frequency (MHz)

Plot 7-1382. SDM Primary Radiated Upper Band Edge (Peak/Average — UNIl Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
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Plot 7-1383. SDM Primary Radiated Upper Band Edge (Peak/Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
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Plot 7-1384. SDM Primary Radiated Upper Band Edge (Peak/Average — UNIl Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M:laxHo\d REWi 100 kHz Channel Power Trace: A\ferage REWi 100 kHz Channel Power
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Plot 7-1385. SDM Primary Radiated Upper Band
Edge (Peak — UNII Band 8)
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Plot 7-1386. SDM Primary Radiated Upper Band
Edge (Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
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Plot 7-1387. SDM Primary Radiated Upper Band
Edge (Peak — UNII Band 8)
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Plot 7-1388. SDM Primary Radiated Upper Band
Edge (Average — UNII Band 8)

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-24-R2.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 474 of 510

V 10.50.40 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7115MHz
Channel: 233
Trace: M:laxHo\d REWi 100 kHz Channel Power Trace: A\ferage REWi 100 kHz Channel Power
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7.7.19 SDM Primary Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
Channel: 3
PASS ekl RBW: 1 MHz  peak: 5925.00 MHz, 78.45 dBuV/m
Pegk Offeet. 16.3d8 SWT: 1.0ms __ Avg: 5924.10 MHz, 63.71 dBuV/m
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Plot 7-1391. SDM Primary Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3
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Plot 7-1392. SDM Primary Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
Channel: 3
PASS ekl RBW: 1 MHz  peak: 5924.55 MHz, 81.24 dBuV/m
Pegk Offeet. 16.3d8 SWT: 1.0ms _ Avg: 5924.55 MHz, 64.30 dBuV/m
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Plot 7-1393. SDM Primary Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters

Operating Frequency: 7085MHz
Channel: 227
PASS ik RBW: 1Mz Peak: 7125.45 MHz, 79.30 dBUV/m
pesk Offeet. 16.1d8 SWT: 1.0ms __Avg: 7125.00 MHz, 64.85 dBuV/m
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Plot 7-1394. SDM Primary Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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